
MONTAG MFG.
2025

SERIAL NUMBERS 2025:  23000+

PARTS MANUAL

2218

P004500 - DOCUMENT - 2218 MONTAG MFG. 2025 PARTS MANUAL ς REV A ς 11/13/2025



/h[hw /h595 t!w¢{ !w9 59bh¢95 Lb ¢IL{ /!¢![hD .¸ άψ ψέ Ch[[h²LbD 
THE P/N. WHEN ORDERING REPLACEMENT PARTS, COLOR CODED PARTS 
NEED TO BE ORDERED W/ THEIR CORRESPONDING COLOR SUFFIX. THE 
FOLLOWING IS A LIST OF COLOR CODES:

AA = BLACK PAINT
ZZ  = GRAY POLY
ZY  = YELLOW POLY
ZX  = WHITE POLY

FOR EXAMPLE, WHEN ORDERING A M001018_ _ IN BLACK, YOU WOULD 
ORDER M001018AA AT TIME OF ORDERING. FAILURE TO ADD THE COLOR 
CODE MAY RESULT IN GETTING AN UNPAINTED PART, RATHER THAN A 
PAINTED ONE.

MAJOR CHANGES FOR THE 2025 MODEL YEAR INCLUDE:
Å NEW PLASTIC LID DESIGN.
Å PLASTIC LID FIELD UPDATE KIT.
Å REDUCED THE NUMBER OF GEARBOX PINS.
Å CHANGED CASE DRAIN PRESSURE RELIEF FROM 25PSI TO 40 PSI.
Å MADE POLY TANK EASIER TO REMOVE IN FIELD
Å UPDATED MDRC IMPLEMENT HARNESS

2025 MODEL YEAR CHANGES ARE MARKED IN THE PART NUMBER COLUMN 
WITH THE FOLLOWING DESIGNATIONS:
(N) - NON-RETROFITTABLE 2025 CHANGE (WILL NOT WORK WITH PREVIOUS 
MODELS)
(R) - RETROFITTABLE 2025 CHANGE (WILL WORK WITH PREVIOUS MODEL)

List Of Operations Manuals For Gen 2

P003162 Document - Montag Mfg. Gen 2 Operators Manual

P003071 Document - Montag DRC Operation Manual For 02.02.05.00

P003982 Document - Montag DRC QR Guide For 2.02.09.01



Gen 2 2218 2025

tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.

11/13/2025 3
SN: 2025 - 23000+

REV. A

Table of Contents

Gen 2 2218 2025

A002916 - ASSEMBLIES AND WELDMENTS OVERVIEW......................................................... 06-07
 Front Accessories and Manual Holder........................................................... 08-09
 !ƴŀƭƻƎ {ƭƛŘŜ DŀǘŜ /ȅƭƛƴŘŜǊ ό{ǘŀƴŘŀǊŘύΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΦ 10-11
  !ƴŀƭƻƎ {ƭƛŘŜ DŀǘŜ /ȅƭƛƴŘŜǊ !ǎǎŜƳōƭȅΧΧΧΧΧΧΧΧΧΧΧΧΧΦ12-13
 5ƛƎƛǘŀƭ {ƭƛŘŜ DŀǘŜ /ȅƭƛƴŘŜǊ hǇǘƛƻƴΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΦ 14-15
   5ƛƎƛǘŀƭ {ƭƛŘŜ DŀǘŜ /ȅƭƛƴŘŜǊ hǇǘƛƻƴ !ǎǎŜƳōƭȅΧΧΧΧΧΧΧΧΦΦ 16-17
 [ƻŀŘ /Ŝƭƭ !ǊŜŀΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧ 18-19
  J-.ƭƻŎƪ ŀƴŘ {ŎŀƭŜ L{h 9/¦ΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΦΦΦΦΦ20-21
 Manifold ς Hydraulic Sub-!ǎǎŜƳōƭȅ ŀƴŘ !ƛǊ DŀǳƎŜΦΧΧΧΧΧΧΧΧΧΧΧΧΧΦΦ 22-23
  Manifold ς DŜƴ н IȅŘǊŀǳƭƛŎ /ƻƴǘǊƻƭ όtлломолύΦΧΧΧΧΧΧΦΦΦ 24-25
  Manifold ς DŜƴ н IȅŘǊŀǳƭƛŎ /ƻƴǘǊƻƭ όtллолпуύΦΧΧΧΧΧΧΦΦΦ 26-27
 Cŀƴ ŀƴŘ tƭŜƴǳƳ !ǊŜŀΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧ 28-29
  Cŀƴ κ ¢ǊŀƴǎƛǘƛƻƴΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΦΦ 30-31
  Cŀƴ !ǎǎŜƳōƭȅΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΦΦ 32-33
  уέ Cŀƴ aƻǘƻǊ /ƻƴǾŜǊǎƛƻƴΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΦΦ 34-35
  !ƛǊ  /ƘŀƳōŜǊ κ tƭŜƴǳƳ !ǎǎŜƳōƭȅΧΧΧΧΧΧΧΧΧΧΧΧΧΦΦΦΦΦΦ 36-37
  wŜŀǊ tƭŜƴǳƳ !ǊŜŀΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΦΦΦ 38-39
 !ƛǊ IƻǎŜ aŀƴƛŦƻƭŘǎΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΦ 40-41
  Upper And Lower Air Hose Manifold Sub-!ǎǎŜƳōƭƛŜǎΧΧΦΦΦΦΦ 42-43
  wŜǾŜǊǎŜ tƭŜƴǳƳ !ƛǊ IƻǎŜ aŀƴƛŦƻƭŘǎΧΧΧΧΧΧΧΧΧΧΧΧΧΦΦ 44-45

TANKS AND TROUGHS
 CǊƻƴǘ tƭŀǘŦƻǊƳ {ǘƻǇ wŀƛƭΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΦ 46-47
 [ƛŘǎ !ǎǎŜƳōƭȅΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΦ48-51
  tƭŀǎǘƛŎ [ƛŘ CƛŜƭŘ ¦ǇƎǊŀŘŜΦΧΦΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΦΧΦ 52-53
  LƴǎƛŘŜ ¢ŀƴƪ κ [ŀŘŘŜǊΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧ 54-55
 пΦр ¢ƻƴ tƻƭȅ ¢ŀƴƪΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΦΧΦΦ 56-57
 Tank Assembly ς ¢ǊƻǳƎƘκ¢ŀƴƪ ό¢ŀƴƪ мύΧΦΦΦΦΦΧΧΦΦΧΧΧΧΧΧΧΧΧΧΦΦΧΧΧΦΧΦ 58-59
  Trough ς {ƘƛŜƭŘ ŀƴŘ .ǊŀŎƪŜǘ ό¢ŀƴƪ мύΧΧΧΧΧΧΧΧΧΦΦΦΦΦΦΦΦΦΦΦΦ 60-61
  Trough ς Non-/ȅƭƛƴŘŜǊ 9ƴŘ ό¢ŀƴƪ мύΧΧΧΧΧΧΧΧΧΧΧΧΧΦΦΦ62-63
  Trough ς IŀƴƎŜǊ ŀƴŘ .ǊŀŎƪŜǘ ό¢ŀƴƪ мύΧΦΧΧΧΧΧΧΧΧΧΧΧΦ 64-65
  Trough ς {ƭƛŘŜ DŀǘŜ !ƴŘ ¢ǊƻǳƎƘ {ǳǇǇƻǊǘ ό¢ŀƴƪ мύΧΧΧΧΧΧ 66-67
  Tank Assembly ς ¢ǊƻǳƎƘκ¢ŀƴƪ ό¢ŀƴƪ нύΧΧΧΧΧΧΧΧΧΧΧΧΦΦΧΧΧΧΧΧΧΧ 68-69
  Trough ς {ƘƛŜƭŘ ŀƴŘ .ǊŀŎƪŜǘ ό¢ŀƴƪ нύΧΧΧΧΧΧΧΧΧΦΦΦΦΦΦΦΦΦΦΦΦ 70-71
  Trough ς Non-/ȅƭƛƴŘŜǊ 9ƴŘ ό¢ŀƴƪ нύΧΧΧΧΧΧΧΧΧΧΧΧΧΦΦΦ72-73
  Trough ς IŀƴƎŜǊ ŀƴŘ .ǊŀŎƪŜǘ ό¢ŀƴƪ нύΧΦΧΧΧΧΧΧΧΧΧΧΧΦ 74-75
  Trough ς {ƭƛŘŜ DŀǘŜ !ƴŘ ¢ǊƻǳƎƘ {ǳǇǇƻǊǘ ό¢ŀƴƪ нύΧΧΧΧΧΧ 76-77



Gen 2 2218 2025

REV. A 11/13/20254 tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.
SN: 2025 - 23000+

Table of Contents (continued)

PLATFORMS
 Left Mount Platform ς wŀƛƭƛƴƎǎΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΦ 78-79
 Left Mount Platform ς 5ŜŎƪ aƻǳƴǘƛƴƎΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΦΦΦ 80-81
 Right Mount Platform ς wŀƛƭƛƴƎǎΧΧΧΧΧΧΧΧΧΧΧΧΧΦΧΧΧΧΧΧΧΧΧΧΧΦ 82-83
 Right Mount Platform ς 5ŜŎƪ aƻǳƴǘƛƴƎΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΦΦΧΧΧΦ 84-85
 Deck ς tƭŀǘŦƻǊƳΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΦΦΦΦΦΦΦΦΦΦΦΦΦΦΦΦΦΦΦΦΦΦΦΦΦ 86-87
 {a± {ƛƎƴΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΦΦΦ88-89
 с ¢ƻƴ 5ŜŎƪ [ŀŘŘŜǊΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΦΦ 90-91
 ф ¢ƻƴ 5ŜŎƪ [ŀŘŘŜǊΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΦΦ 90-91

ROW KITS OVERVIEW
 wƻǿ Yƛǘǎ ŀƴŘ /ƻƳǇƻƴŜƴǘǎΧΧΧΧΧΦΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΦΦ 92-93
  Cartridges, Air Chambers, and Gear Boxes
   !ǳƎŜǊ /ŀǊǘǊƛŘƎŜΦΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΦΧ 94-95
   Cartridge ς .ƭŀƴƪΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧ 96-97
   Air Chamber ς .ƭŀƴƪΧΧΧΧΧΧΧΧΧΦΦΦΦΦΦΦΦΦΦΦΦΦΦ 96-97 

  !ƛǊ /ƘŀƳōŜǊ !ǎǎŜƳōƭȅΧΧΧΧΧΧΧΧΧΧΧΧΦΦ 98-99

HYDRAULIC SECTION KITS
 Complete Section and Add-hƴ YƛǘǎΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΦмлм
 1 Section IƻǎŜǎΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΦΦΦΦΦΦΦΦΦΦΧΧΧΧΧΧΧΦΦΦΦΦΦΦΦΦΦΦΦΦΦΦ 102-103
  IȅŘǊŀǳƭƛŎ .ƭƻŎƪΣ CǊƻƴǘ !ƴŘ wŜŀǊΧΧΧΧΧΧΧΧΧΧΧΧΧΦΦΦΦΦΦΦΦΦ104-105
  {ƭƛŘŜ DŀǘŜ /ȅƭƛƴŘŜǊǎ ŀƴŘ 5ǊƛǾŜ aƻǘƻǊǎΧΧΧΧΧΧΧΧΧΧΧΧΦ 106-107 

 Cŀƴ aƻǘƻǊ !ƴŘ {ǇŜŜŘ {ŜƴǎƻǊΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΦΦ108-109
  hƴŜ {ŜŎǘƛƻƴ 5ǊƛǾŜ {ƘŀŦǘǎ !ƴŘ /ƻǾŜǊǎΧΧΧΧΧΧΧΧΧΧΧΧΧΦ110-111
 2 Section IƻǎŜǎΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΦΧΧΧΧΧΧΧΦΦ 112-113
  {ǇŜŜŘ {ŜƴǎƻǊǎ ŀƴŘ 5ǊƛǾŜ aƻǘƻǊǎ ό¢ŀƴƪ нύΧΧΧΧΧΧΧΧΧΧΦΦ114-115
  {ǇŜŜŘ {ŜƴǎƻǊǎ ŀƴŘ 5ǊƛǾŜ aƻǘƻǊǎ ό¢ŀƴƪ мύΧΧΧΧΧΧΧΧΧΧΦΦ116-117
   Motor - Hyd. 4.5 CU/IN (CW).........................118-119
   Motor - Hyd. 4.5 CU/IN (CCW).......................120-121
  /ȅƭƛƴŘŜǊǎΣ CǊƻƴǘ ¢ŜŜΣ !ƴŘ ¢ǿƻ {ŜŎǘƛƻƴ 5ǊƛǾŜ {ƘŀŦǘǎΧΦΧΧΧΦΦ 122-123
 3 Section IƻǎŜǎ όCŀƴ 9ƴŘύΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΦ 124-125
  Hoses (Non-Cŀƴ 9ƴŘύΧΧΧΧΧΧΦΦΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΦΦ 126-127
  Non-Cŀƴ 9ƴŘ 5ǊƛǾŜ aƻǘƻǊ ό¢ŀƴƪ нύΧΧΧΧΧΧΧΧΧΧΧΧΧΧΦΦ 128-129
  Non-Cŀƴ 9ƴŘ 5ǊƛǾŜ aƻǘƻǊ ό¢ŀƴƪ мύΧΧΧΧΧΧΧΧΧΧΧΧΧΧΦΦ 130-131
  /ŜƴǘŜǊ ¢ŜŜǎ ŀƴŘ ¢ƘǊŜŜ {ŜŎǘƛƻƴ 5ǊƛǾŜ {ƘŀŦǘǎΧΦΦΧΧΧΧΧΦΦΦΦΦΦΦΦ132-133
  



Gen 2 2218 2025

tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.

11/13/2025 5
SN: 2025 - 23000+

REV. A

Table of Contents (continued)

HYDRAULIC SECTION KITS (CONTINUED)

 4 Section IƻǎŜǎ όCŀƴ 9ƴŘύΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΦΦΦΦ134-135
  Hoses (Non-Cŀƴ 9ƴŘύΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΦ 136-137
  Non-Cŀƴ 9ƴŘ 5ǊƛǾŜ aƻǘƻǊǎ ό¢ŀƴƪ нύΧΧΧΧΧΧΧΧΧΧΧΧΧΦΦΦ 138-139
  Non-Cŀƴ 9ƴŘ 5ǊƛǾŜ aƻǘƻǊǎ ό¢ŀƴƪ мύΧΧΧΧΧΧΧΧΧΧΧΧΧΧ 140-141
  CƻǳǊ {ŜŎǘƛƻƴ 5ǊƛǾŜ {ƘŀŦǘǎΧΧΧΧΧΧΧΧΧΧΧΦΧΧΧΧΧΧΧΧΦΦ 142-143

ELECTRICAL ACCESSORIES
 aƻƴǘŀƎ 5Ǌȅ wŀǘŜ /ƻƴǘǊƻƭƭŜǊ IŀǊƴŜǎǎΧΧΧΧΧΧΧΧΧΧΧΧΧΧΦΧΧΧΧΦΧΧΧΦΦмпп-145
 9/¦ ŀƴŘ 9ƴŎƭƻǎǳǊŜΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΦΦмпс-147
 Scale-¢ŜŎ tƻƛƴǘ {ŎŀƭŜ {ȅǎǘŜƳΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΣΦΦмпу-149
 [ƻŀŘ /Ŝƭƭ ŀƴŘ {ŜŎǘƛƻƴ /ƻƴǘǊƻƭ aƻǘƻǊ /ƻƴƴŜŎǘƛƻƴǎΧΧΧΧΧΧΧΧΧΧΧΧΧΧΦΦмрл-151
 W5 w/нллл DŜƴ н {ƭƛŘŜ DŀǘŜ ¦ǇƎǊŀŘŜΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΦмрн-153
 aƻƴǘŀƎ I/ tƻǿŜǊ IŀǊƴŜǎǎΦΦΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΦΧΧмрп-155
 DICKEY-ƧƻƘƴ IŀǊƴŜǎǎΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΦΧΦΦ .156-157
 Field-Lv IŀǊƴŜǎǎΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΦΦΦΧΧΧΧΧΦΦ .158-159
 WƻƘƴ 5ŜŜǊŜ IŀǊƴŜǎǎΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΦΦ .160-161
 /LI мнлл IŀǊƴŜǎǎΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧ .162-163
 /LI нмлл IŀǊƴŜǎǎΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΦΦΦΦмсс-165
  tƭŀƴǘŜǊ ǘƻ L../ L{h aƻǳƴǘΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΦ.166-167

MISCELLANEOUS
 aƛǎŎŜƭƭŀƴŜƻǳǎ /ƻƳǇƻƴŜƴǘǎ YƛǘΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΦ.168-169
 9/¦ 5ƛŀƎƴƻǎǘƛŎ L{h.¦{ 5ƻǿƴƭƻŀŘΧΧΧΧΧΧΧΧΧΦΧΧΧΧΧΧΧΧΧΧΧΧΧΦΦΦΦΦмсу-169

DECALS
 5ŜŎŀƭ tƭŀŎŜƳŜƴǘ ΧΧΧΧΦΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧ .170-175



Gen 2 2218 2025

REV. A 11/13/20256 tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.
SN: 2025 - 23000+

ASSEMBLIES AND WELDMENTS OVERVIEW



Gen 2 2218 2025

tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.

11/13/2025 7
SN: 2025 - 23000+

REV. A

ITEM 
NO.

QTY PART NUMBER DESCRIPTION

(R) A002916_ _ ASSEMBLY - 2218 BASE UNIT (2025)

1 1 A002136_ _ RAIL- FRONT PLATFORM STOP W/ TOE KICK

2 1 A002205_ _ MANIFOLD - HYDRAULIC SUB-ASSEMBLY 2218

3 1 A002206 MANIFOLD - LOWER AIR HOSE SUB-ASSEMBLY

4 1 A002207 MANIFOLD - UPPER AIR HOSE SUB-ASSEMBLY

5 1 A002237_ _ GAUGE - DWYER AIR NO LOGO GEN 2 2218 SUB-ASSEMBLY

6 2 A002506_ _ ASSEMBLY - SLIDE GATE CYLINDER (ANALOG)

7 1 (R) A002917_ _ ASSEMBLY - 2218 BIN/TROUGH (LH) 

8 1 (R) A002918_ _ ASSEMBLY - 2218 BIN/TROUGH (RH)

9 1 A002581_ _ PLENUM - AIR SUB-ASSEMBLY 2218 (REVERSIBLE)

10 1 A002712_ _ ASSEMBLY - 8" SAE B FAN/PLENUM TRANSITION (5°)

11 2 (N) A002878_ _ LID - 2218 OVER CENTER LATCH PLASTIC

12 1 K002742_ _ KIT - MDRC (2 PRODUCT 2218) W/ 28' HARNESS

13 1 P002279 NODE - SCALE LINK 2 140 DIGI-STAR ISO

14 2 P002732 BLOCK - DT 6 PIN, 7 PORT JUNCTION

15 2 W002359 LADDER - POLY TANK GEN 2 2218 INSIDE

16 4 W002368 BRACKET - INSIDE TANK LADDER HOLD GEN 2 2218

17 4 W002540 SCREEN - GEN 2 2218 TANK (3/4" C/C)

2 W002370 SCREEN - GEN 2 2218 TANK (1/2" C/C)

18 1 W003018_ _ CRADLE - GEN 2 2218

ASSEMBLIES AND WELDMENTS OVERVIEW



Gen 2 2218 2025

REV. A 11/13/20258 tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.
SN: 2025 - 23000+

FRONT ACCESSORIES AND MANUAL HOLDER



Gen 2 2218 2025

tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.

11/13/2025 9
SN: 2025 - 23000+

REV. A

ITEM 
NO.

QTY PART NUMBER DESCRIPTION

1 1 A002205_ _ MANIFOLD - HYDRAULIC SUB-ASSEMBLY 2218

2 1 A002206 MANIFOLD - LOWER AIR HOSE SUB-ASSEMBLY

3 1 A002207 MANIFOLD - UPPER AIR HOSE SUB-ASSEMBLY

4 1 A002237_ _ GAUGE - DWYER AIR NO LOGO GEN 2 SUB-ASSEMBLY

5 2 A002506_ _ CYLINDER - SLIDEGATE SUB-ASSEMBLY (REAR SENSOR)

6 1 A002712_ _ ASSEMBLY - 8" SAE B FAN/PLENUM TRANSITION (5°)

7 1 K002742_ _ KIT - 2218 MDRC

8 1 P000317 HOLDER - INSTRUCTION MANUAL

9 2 P002732 BLOCK - DT 6 PIN, 7 PORT JUNCTION

10 1 P003621 SCALE - POINT  1.0 ISO 2 PRODUCT W/ BLUETOOTH (7601943X2)

P002279 NODE - SCALE LINK 2 140 DIGI-STAR ISO

11 1 W003018_ _ CRADLE - GEN 2 2218

FRONT ACCESSORIES AND MANUAL HOLDER

ITEM 
NO.

QTY PART NUMBER DESCRIPTION

1 1 P000317 HOLDER - INSTRUCTION MANUAL

2 2 P000326 BOLT - 5/16-18 X 1.25 X 0.875 HEX (GR 5 M/S FA)

3 2 P002217 NUT - 5/16-18 FLANGE NYLON LOCK (GR 5 M/S FA)

(*) INCLUDED IN K002091 - KIT - INSTRUCTION MANUAL HOLDER MOUNT HARDWARE



Gen 2 2218 2025

REV. A 11/13/202510 tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.
SN: 2025 - 23000+

ANALOG SLIDE GATE CYLINDER (STANDARD)



Gen 2 2218 2025

tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.

11/13/2025 11
SN: 2025 - 23000+

REV. A

ANALOG SLIDE GATE CYLINDER (STANDARD)

ITEM 
NO.

QTY. PART NUMBER DESCRIPTION

1 2 A002506_ _ CYLINDER - SLIDEGATE SUB-ASSEMBLY (REAR SENSOR)

2 8 P000105 NUT - 3/8-16 HEX NYLON LOCK (F594 316 S/S FB) * Ϟ

3 8 P002712 BOLT - 3/8-16 X 1.75 X 1 HEX (F593 304 S/S FB) * Ϟ

(*) INCLUDED IN K002148 - KIT ς SLIDE GATE CYLINDER MOUNT HARDWARE (OUTSIDE) 
AND

όϞύ Yллннсп - KIT - INSIDE SLIDEGATE CONTROL MOUNT HARDWARE (A-2208,2218)



Gen 2 2218 2025

REV. A 11/13/202512 tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.
SN: 2025 - 23000+

ANALOG SLIDE GATE CYLINDER ASSEMBLY (STANDARD)



Gen 2 2218 2025

tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.

11/13/2025 13
SN: 2025 - 23000+

REV. A

ANALOG SLIDE GATE CYLINDER ASSEMBLY (STANDARD)

ITEM 
NO.

QTY PART NUMBER DESCRIPTION

A002506_ _ CYLINDER - SLIDEGATE SUB-ASSEMBLY (REAR SENSOR)

1 1 M002403 PLATE - SLIDE GATE CYLINDER GASKET SEAL BACKING

2 1 M003076 PLATE - SLIDEGATE CYLINDER DRAIN SPACER

3 1 P002148 GASKET - SLIDE GATE CYLINDER TANK SEAL

4 1 P003680 CYLINDER - 3" B X 2.38" S X 1.25" R (ANALOG SENSOR)

5 1 P002965 SENSOR - ROTA 60MM STROKE TRANSDUCER, 4-PIN M12 (LA 4755 02)



Gen 2 2218 2025

REV. A 11/13/202514 tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.
SN: 2025 - 23000+

DIGITAL SLIDE GATE CYLINDER OPTION



Gen 2 2218 2025

tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.

11/13/2025 15
SN: 2025 - 23000+

REV. A

DIGITAL SLIDE GATE CYLINDER OPTION

ITEM 
NO.

QTY. PART NUMBER DESCRIPTION

1 2 A002101_ _ MOUNT - SLIDE GATE CYLINDER EXTENSION *

2 8 P000105 NUT - 3/8-16 HEX NYLON LOCK (F594 316 S/S FB) Ϟ ϟ

3 8 P002430 BOLT - 3/8-16 X 1.5 X 1 HEX (F593 304 S/S FB) Ϟ  ϟ

(Ϟ) INCLUDED IN K002054 - KIT ς SLIDE GATE CYLINDER MOUNT HARDWARE (OUTSIDE) 
AND

όϟύ Yллнлрр - KIT - MISC. INSIDE TANK HARDWARE

(*) REQUIRES K002260 - KIT - GEN 2 SLIDEGATE REMOTE CONTROL ADD-ON



Gen 2 2218 2025

REV. A 11/13/202516 tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.
SN: 2025 - 23000+

DIGITAL SLIDE GATE CYLINDER OPTION ASSEMBLY



Gen 2 2218 2025

tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.

11/13/2025 17
SN: 2025 - 23000+

REV. A

DIGITAL SLIDE GATE CYLINDER OPTION ASSEMBLY

Item 
No.

Qty Part Number Description

A002506_ _ Cylinder - Slidegate Sub-Assembly (Rear Sensor)

1 1 M002403 Plate - Slide Gate Cylinder Gasket Seal Backing

2 1 M003076 Plate - Slidegate Cylinder Drain Spacer

3 1 P002148 Gasket - Slide Gate Cylinder Tank Seal

4 1 P002963 Cylinder - 3" B x 2.38" S x 1.25" R (Analog Sensor)

5 1 P002965 Sensor - Rota 60mm Stroke Transducer, 4-Pin M12 (LA 4755 02)

ITEM 
NO.

QTY. PART NUMBER DESCRIPTION

A002101_ _ MOUNT - SLIDE GATE CYLINDER EXTENSION

1 1 A002167 HOUSING - SLIDE GATE CYLINDER SENSOR

2 1 M002374 PIN - SLIDE GATE CYLINDER CLEVIS

3 1 M002403 PLATE - SLIDE GATE CYLINDER GASKET SEAL BACKING

4 4 P000057 NUT - 3/8-16 HEX NYLON LOCK (GR 5 M/S FA)

5 1 P000189 DECAL - PINCHING DANGER

6 4 P000943 BOLT - 3/8-16 X 1.5 X 1 HEX (GR 5 M/S FA)

7 1 P002114_ _ CYLINDER - 3" B X 2.25" S X 1.25" R

8 4 P002139 SCREW - 10-24 SS ROUND HEAD MACHINE SCREW 5/8" LONG

9 4 P002140 LOCK WASHER - SS #10 EXTERNAL TOOTH

10 1 P002142 MAGNET - SLIDE GATE POSITION SENSOR

11 1 P002148 GASKET - SLIDE GATE CYLINDER TANK SEAL

12 1 P002215 RETAINER - 3/8" E-CLIP

13 1 W002330_ _ MOUNT - SLIDE GATE EXTENSION MAIN BODY

14 1 W003023 SHAFT - SLIDE GATE EXTENSION ATTACHMENT



Gen 2 2218 2025

REV. A 11/13/202518 tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.
SN: 2025 - 23000+

LOAD CELL AREA



Gen 2 2218 2025

tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.

11/13/2025 19
SN: 2025 - 23000+

REV. A

LOAD CELL AREA

(*) INCLUDED IN K002154 - KIT - LOAD CELL (10K) (SCALE-TEC) HARDWARE GEN 2

όϞύ Lb/[¦595 Lb Yллнмро - KIT - BASE DT 6 PIN LOAD CELL

ITEM 
NO.

QTY. PART NUMBER DESCRIPTION

1 1 A00_ _ _ _ _ _ TANK ASSEMBLY - GEN 2 TANK/TROUGH

2 16 P000047 BOLT - 3/4-10 X 3 X 1.75 HEX (GR 5 M/S FA) *

3 8 P000055 BOLT - 3/4-16 X 2.5 X 1.75 HEX (GR 5 M/S FA) *

4 16 P000061 NUT - 3/4-10 HEX METAL LOCK (GR 5 M/S FA) *

5 24 P000766 WASHER - 3/4" SAE FLAT (1.469" OD) (GR 5 M/S FA) *

6 8 P002146 WASHER - 3/4" SPHERICAL SELF ALIGNING *

7 8 P002739 SCALE - [h!5 /9[[ όмлYύ ²κ5¢ с tLb όмпΩύ Ϟ



Gen 2 2218 2025

REV. A 11/13/202520 tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.
SN: 2025 - 23000+

J-BLOCK

SCALE ISO ECU

(NODE ATTACHES TO ITEM #2 WITH ADHESIVE BACKING)PRIMARY OPTION



Gen 2 2218 2025

tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.

11/13/2025 21
SN: 2025 - 23000+

REV. A

J-BLOCK

(*) INCLUDED IN K002153 - KIT - BASE DT 6 PIN LOAD CELL

SCALE ISO ECU

ITEM 
NO.

QTY PART NUMBER DESCRIPTION

1 2 P000937 SCREW - #10-24 X 0.75 MACHINE PAN HEAD PHILLIPS (18-8 S/S FB)

2 2 P000938 NUT - #10-24 HEX NYLON LOCK (18-8 S/S FB)

3 1 P002732 BLOCK - DT 6 PIN, 7 PORT JUNCTION *

ITEM 
NO.

QTY PART NUMBER DESCRIPTION

1 1 K002742_ _ KIT - 2218 MDRC

2 1 M004411 PLATE - 2218 DIGI-STAR SCALE-LINK ECU MOUNT

3 1 P002279 NODE - SCALE LINK 2 140 DIGI-STAR ISO

4 1 P003621
SCALE - POINT  1.0 ISO 2 PRODUCT W/ BLUETOOTH (7601943X2)   (STANDARD 
OPTION)

SCALE ASSEMBLIES AND PARTS CAN BE FOUND IN THE 
ELECTRICAL ACCESSORIES SECTION



Gen 2 2218 2025

REV. A 11/13/202522 tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.
SN: 2025 - 23000+

MANIFOLD - HYDRAULIC SUB-ASSEMBLY AND AIR GAUGE



Gen 2 2218 2025

tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.

11/13/2025 23
SN: 2025 - 23000+

REV. A

ITEM 
NO.

QTY. PART NUMBER DESCRIPTION

A002205_ _ MANIFOLD - HYDRAULIC SUB-ASSEMBLY GEN 2

A002237_ _ GAUGE - DWYER AIR NO LOGO GEN 2 SUB-ASSEMBLY

1 2 P000105 NUT - 3/8-16 HEX NYLON LOCK (F594 316 S/S FB) *

2 3 P000504 BOLT - 3/8-16 X 1 X 1 CARRIAGE (GR 5 M/S FA) *

3 2 P000619 BOLT - 3/8-16 X 5 X 1 SOCKET HEAD (F593 316 S/S FB) *

4 3 P002205 NUT - 3/8-16 FLANGE NYLON LOCK (GR 5 M/S FA) *

5 1 P003130
MANIFOLD - HYDRAULIC DUAL PRODUCT CONTROL (LESS FAN OVERRIDE) (PS-
01564-VVA-01)

6 1 W002385_ _ BRACKET - HYDRAULIC MANIFOLD & ECU CONTROLLER

7 1 M003104_ _ MOUNT - PRESSURE GAUGE GEN 2

8 2 P000318 BOLT - 5/16-18 X 0.75 X 0.75 HEX (GR 5 M/S FA) Ϟ

9 1 P000812 GAUGE - DWYER AIR 0-30" WC (NO LOGO)

10 2 P002217 NUT - 5/16-18 FLANGE NYLON LOCK (GR 5 M/S FA)  Ϟ

MANIFOLD - HYDRAULIC SUB-ASSEMBLY AND AIR GAUGE

(*) INCLUDED IN K002038 - KIT - HYDRAULIC MANIFOLD HARDWARE GEN 2 

όϞύ Lb/[¦595 Lb Yллнлфм - KIT - INSTRUCTION MANUAL HOLDER MOUNT HARDWARE



Gen 2 2218 2025

REV. A 11/13/202524 tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.
SN: 2025 - 23000+

MANIFOLD - HYDRAULIC DUAL PRODUCT CONTROL 
(P003130) (HYDRAULIC SLIDE GATE ONLY)



Gen 2 2218 2025

tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.

11/13/2025 25
SN: 2025 - 23000+

REV. A

MANIFOLD - HYDRAULIC DUAL PRODUCT CONTROL 
(P003130) (HYDRAULIC SLIDE GATE ONLY)

ITEM 
NO.

QTY
PART 

NUMBER
DESCRIPTION

1 1 P000359 VALVE - HYD. - #10 SIZE EP LOGIC ELEMENT, 20 GPM, 80 PSI (EPFR50-S35-0-N-80)

P002570 KIT - SK10-3N-MM REPLACEMENT SEAL

2 4 P000361 E-COIL - #10, 12 VDC, DEUTSCH DT04-2P (4303712)

3 2 P000362 GAUGE - HYD. - 3000 PSI #4 O-RING (7/16"-20)  (FOR MANIFOLD P-0352)

P002581 O-RING - #4 BUNA (4000-04)

4 2 P000904 VALVE - HYD. - 10 SIZE CHECK, 2 WAY, 20 GPM, 5PSI CV10-20-0-N-05

P002572 KIT - SK10-2N-T REPLACEMENT SEAL

5 1 P004164 VALVE - HYD. - 8 SIZE CHECK, 40PSI  CV08-20-0-N-40

P002573 KIT - SK08-2N-T REPLACEMENT SEAL

(OR) P000905
VALVE - HYD. - 8 SIZE CHECK, 2 WAY, 8 GPM, 25PSI CV08-20-0-N-25 
(EATON PISTON MOPTOR ONLY)

P002573 KIT - SK08-2N-T REPLACEMENT SEAL

6 1 P000908
VALVE - HYD. - 10 SIZE RELIEF DIFFERENTIAL POPPET  30 GPM, 3000PSI RV10-22H-0-N-
35/30

P002572 KIT - SK10-2N-T REPLACEMENT SEAL

7 1 P000909
VALVE - HYD. - 10 SIZE RELIEF DIFFERENTIAL POPPET 10 GPM, 3000PSI RV10-22H-0N-
13/10

P002572 KIT - SK10-2N-T REPLACEMENT SEAL

8 1 P002506 VALVE - HYD. - 8 SIZE CHECK, 2 WAY, 20 GPM, 4 PSI CV08-20-0-N-4

P002573 KIT - SK08-2N-T REPLACEMENT SEAL

9 1 P002507 VALVE - HYD. - PILOTED SPOOL TYPE LOGIC ELEMENT 40 PSI EP16-S35-N-40

P002574 KIT - SK16-3N-MM REPLACEMENT SEAL

10 1 P002508
VALVE - HYD. - FLOW REGULATOR, PRESSURE COMPENSATED 20 GPM FR08-20F-0-N-
0.20

P002575 KIT - SK08-2N-8 REPLACEMENT SEAL

11 2 P002510
VALVE - HYD. - #12 SIZE PROPORTIONAL CONTROL, 2-WAY, NC, HYPERF W/ MANUAL 
OVERRIDE (PWM) (HSPEC12-32AM-0-X-XX)

P002577 KIT - HSK12-3-U REPLACEMENT SEAL

12 1 P002511 VALVE - HYD. - SOLENOID-TYPE, 5-WAY, 3 POSITION SV10-58C-0-N-00

P002578 KIT - SK10-5N-MMMM REPLACEMENT SEAL

13 1 P002512 SPACER - HYD. - #10 E-COIL 4539700

14 1 P002514 VALVE - HYD. - RELIEF, DIFFERENTIAL AREA POPPET, 2200 PSI RV08-22H-0-N-26/22.00

P002573 KIT - SK08-2N-T REPLACEMENT SEAL

15 3 P002517 NUT - COIL 7004400

16 1 P003137 BLOCK - HYDRAULIC CONTROL (PS-01564-VBL-01)



Gen 2 2218 2025

REV. A 11/13/202526 tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.
SN: 2025 - 23000+

MANIFOLD - GEN 2 HYDRAULIC CONTROL 
(P003048 - OLDER MODELS)



Gen 2 2218 2025

tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.

11/13/2025 27
SN: 2025 - 23000+

REV. A

MANIFOLD - GEN 2 HYDRAULIC CONTROL 
(P003048 - OLDER MODELS)

ITEM 
NO. QTY

PART 
NUMBER DESCRIPTION

1 1 P000359 VALVE - HYD. - #10 SIZE EP LOGIC ELEMENT, 20 GPM, 80 PSI (EPFR50-S35-0-N-80)

P002570 KIT - SK10-3N-MM REPLACEMENT SEAL

2 4 P000361 E-COIL - #10, 12 VDC, DEUTSCH DT04-2P (4303712)

3 2 P000362 GAUGE - HYD. - 3000 PSI #4 O-RING (7/16"-20)

P002581 O-RING - #4 BUNA (4000-04)

4 2 P000904 VALVE - HYD. - 10 SIZE CHECK, 2 WAY, 20 GPM, 5PSI CV10-20-0-N-05

P002572 KIT - SK10-2N-T REPLACEMENT SEAL

5 1 P004164 VALVE - HYD. - 8 SIZE CHECK, 40PSI  CV08-20-0-N-40

P002573 KIT - SK08-2N-T REPLACEMENT SEAL

(OR) P000905
VALVE - HYD. - 8 SIZE CHECK, 2 WAY, 8 GPM, 25PSI CV08-20-0-N-25 
(EATON PISTON MOPTOR ONLY)

P002573 KIT - SK08-2N-T REPLACEMENT SEAL

6 1 P000908
VALVE - HYD. - 10 SIZE RELIEF DIFFERENTIAL POPPET  30 GPM, 3000PSI RV10-22H-0-N-
35/30

P002572 KIT - SK10-2N-T REPLACEMENT SEAL

7 1 P000909
VALVE - HYD. - 10 SIZE RELIEF DIFFERENTIAL POPPET 10 GPM, 3000PSI RV10-22H-0N-
13/10

P002572 KIT - SK10-2N-T REPLACEMENT SEAL

8 1 P002506 VALVE - HYD. - 8 SIZE CHECK, 2 WAY, 20 GPM, 4 PSI CV08-20-0-N-4

P002573 KIT - SK08-2N-T REPLACEMENT SEAL

9 1 P002507 VALVE - HYD. - PILOTED SPOOL TYPE LOGIC ELEMENT 40 PSI EP16-S35-N-40

P002574 KIT - SK16-3N-MM REPLACEMENT SEAL

10 1 P002508
VALVE - HYD. - FLOW REGULATOR, PRESSURE COMPENSATED 20 GPM FR08-20F-0-N-
0.20

P002575 KIT - SK08-2N-8 REPLACEMENT SEAL

11 2 P002510
VALVE - HYD. - #12 SIZE PROPORTIONAL CONTROL, 2-WAY, NC, HYPERF W/ MANUAL 
OVERRIDE (PWM) (HSPEC12-30AM-0-X-XX)

P002577 KIT - HSK12-3-U REPLACEMENT SEAL

12 1 P002511 VALVE - HYD. - SOLENOID-TYPE, 5-WAY, 3 POSITION SV10-58C-0-N-00

P002578 KIT - SK10-5N-MMMM REPLACEMENT SEAL

13 1 P002512 SPACER - HYD. - #10 E-COIL 4539700

14 1 P002514 VALVE - HYD. - RELIEF, DIFFERENTIAL AREA POPPET, 2200 PSI RV08-22H-0-N-26/22.00

P002573 KIT - SK08-2N-T REPLACEMENT SEAL

15 3 P002517 NUT - COIL 7004400

16 1 P003051 FITTING - HYD. MANIFOLD CAVITY PLUG (#12 2 WAY BLOCKED) (CP12-20-N)

P002571 KIT - SK12-2N-T REPLACEMENT SEAL



Gen 2 2218 2025

REV. A 11/13/202528 tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.
SN: 2025 - 23000+

FAN AND PLENUM AREA



Gen 2 2218 2025

tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.

11/13/2025 29
SN: 2025 - 23000+

REV. A

FAN AND PLENUM AREA

(*) INCLUDED IN K002221 - KIT - PLENUM MOUNT HARDWARE GEN 2 
 

όϞύ Lb/[¦595 Lb Yллнлрт - KIT - FAN MOUNT HARDWARE GEN 2

ITEM 
NO.

QTY PART NUMBER DESCRIPTION

A002581_ _ PLENUM - AIR SUB-ASSEMBLY 2218 (REVERSIBLE)

1 1 A002582_ _ PLENUM - 18 ROW GEN 2 ASSEMBLY

2 1 A002712_ _ ASSEMBLY - 8" SAE B FAN/PLENUM TRANSITION (5°)

3 8 P000097 BOLT - 3/8-16 X 1 X 1 HEX (F593 304 S/S FB) * Ϟ

4 4 P000105 NUT - 3/8-16 HEX NYLON LOCK (F594 316 S/S FB) Ϟ

5 4 P000111 WASHER - 3/8" FLAT (0.875" OD) (18-8 S/S FB) *

6 4 P002225 NUT - 3/8-16 FLANGE NYLON LOCK (18-8 S/S FB) *



Gen 2 2218 2025

REV. A 11/13/202530 tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.
SN: 2025 - 23000+

FAN / TRANSITION ASSEMBLY



Gen 2 2218 2025

tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.

11/13/2025 31
SN: 2025 - 23000+

REV. A

FAN / TRANSITION ASSEMBLY

(*) INCLUDED IN K002093 - KIT - FAN / TRANSITION HARDWARE
 

όϞύ Lb/[¦595 Lb Yллнмпл - KIT - FAN HUB HARDWARE (QD BUSHING) (JA)

ITEM 
NO.

QTY PART NUMBER DESCRIPTION

A002712_ _ ASSEMBLY - 8" SAE B FAN/PLENUM TRANSITION (5°)

A002711_ _ FAN - CRARY 8" CCW "2B" FLANGE WITH MOTOR INSTALLED

1 1 A002616_ _ FAN - CRARY 8" CCW "2B" FLANGE (55394) (ASSEMBLY)

2 2 M002475 GASKET - 8" FAN TRANSITION SEAL

3 1 M003086 TRIM - PLENUM TRANSITION PLATE EDGE (9")

4 6 P000039 BOLT - 3/8-16 X 1 X 1 HEX (GR 5 M/S FA) *

5 2 P000041 BOLT - 1/2-13 X 1.5 X 1.25 HEX (GR 5 M/S FA)

6 1 P000125 FITTING - AIR - оκмсέ Ih{9 .!w. · мκу bt¢

7 6 P002205 NUT - 3/8-16 FLANGE NYLON LOCK (GR 5 M/S FA) *

8 2 P002221 NUT - 1/2-13 FLANGE NYLON LOCK (GR 5 M/S FA)

9 4 P002697 BOLT - 3/8-16 X 1 X 1 FLANGE (GR 5 M/S FH)

10 3 P002699 SCREW - #10-24 X 1 MACHINE HEX HEAD  (GR 5 M/S FG) Ϟ

11 3 P002700 WASHER - #10 SPLIT LOCK (0.334" OD) (GR 5 M/S FG) Ϟ

12 1 P002844 BUSHING - QD TAPER LOCK JA X 1" BORE X .25" KEYWAY (PURCHASED)

13 1 P003675 MOTOR - HYD. PISTON BENT AXIS 18 C/C, SAE B (MA18CK1Q0U200SVF)

14 1 W002527_ _ TRANSITION - 8" FAN/PLENUM 5° GEN 2

15 1 W002528_ _ SCREEN - 8" CRARY FAN INLET



Gen 2 2218 2025

REV. A 11/13/202532 tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.
SN: 2025 - 23000+

FAN ASSEMBLY



Gen 2 2218 2025

tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.

11/13/2025 33
SN: 2025 - 23000+

REV. A

FAN ASSEMBLY

(*) INCLUDED IN K002025 - KIT - CRARY FAN 8" HARDWARE 

ITEM 
NO.

QTY PART NUMBER DESCRIPTION

A002616_ _ FAN - CRARY 8" CCW "2B" FLANGE (55394) (ASSEMBLY)

1 1 P002082 FAN - CRARY 8" (17374)

2 1 P002399 HOUSING - CRARY 8" FLANGE MOUNT INLET SIDE (LH)

3 1 P002400 HOUSING - CRARY 8" FLANGE MOUNT MOTOR SIDE (RH)

4 12 P002695 BOLT - 3/8-16 X 1.25 X 1.25 HEX (GR 5 M/S FH) *

5 12 P002696 NUT - 3/8-16 FLANGE (GR 5 M/S FH) *

6 8 P002697 BOLT - 3/8-16 X 1 X 1 FLANGE (GR 5 M/S FH)

7 1 P002758_ _ PLATE - FAN MOTOR SEAL SAE 2B MOUNT (23907)

8 1 P003126_ _ PLATE - FAN MOTOR MOUNT CRARY 8" SAE B (21445-12)



Gen 2 2218 2025

REV. A 11/13/202534 tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.
SN: 2025 - 23000+

уέ  C!b ah¢hw /hb±9w{Lhb YL¢



Gen 2 2218 2025

tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.

11/13/2025 35
SN: 2025 - 23000+

REV. A

ITEM 
NO.

QTY PART NUMBER DESCRIPTION

K002954 KIT - 8" FAN "A" TO "B" BOLT 18CC MOTOR CONVERSION *

1 2 P000041 BOLT - 1/2-13 X 1.5 X 1.25 HEX (GR 5 M/S FA)

2 1 P000390 FITTING - HYD - #6 M O-RING X #6 M JIC ELBOW 90 (6801-06-06)

3 2 P002221 NUT - 1/2-13 FLANGE NYLON LOCK (GR 5 M/S FA)

4 1 P002758_ _ PLATE - FAN MOTOR SEAL SAE 2B MOUNT (23907)

5 2 P002769 FITTING - HYD - #12 M JIC X #10 M O-RING ELBOW 90 (6801-12-10)

6 1 P002844 BUSHING - QD TAPER LOCK JA X 1" BORE X .25" KEYWAY (PURCHASED)

7 1 P003126_ _ PLATE - FAN MOTOR MOUNT CRARY 8" SAE B (21445-12)

8 1 P003675 MOTOR - HYD. PISTON BENT AXIS 18 C/C, SAE B (MA18CK1Q0U200SVF)

уέ  C!b ah¢hw /hb±9w{Lhb YL¢

(*) USED TO CONVERT EATON (P000353/P000354) PISTON MOTOR TO HYDRO LEDUC 
όtллострύ .9b¢ !·L{ tL{¢hb ah¢hw hb уέ C!bΦ



Gen 2 2218 2025

REV. A 11/13/202536 tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.
SN: 2025 - 23000+

AIR CHAMBERS / PLENUM ASSEMBLY



Gen 2 2218 2025

tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.

11/13/2025 37
SN: 2025 - 23000+

REV. A

ITEM NO. QTY PART NUMBER DESCRIPTION

1 1 PLENUM TRAY (PART OF A002582)

2 18 A002551 AIR CHAMBER - GEN 2 21XX L/R

3 24 P002291 NUT - 1/4-20 FLANGE NYLON LOCK (18-8 S/S FB) *

(*) INCLUDED IN K002059 - KIT - AIR CHAMBER MOUNTING (NUT)

(*) INCLUDED IN K002208 - KIT - GEN 2 REVERSIBLE TRAY ASSEMBLY HARDWARE

ITEM 
NO.

QTY PART NUMBER DESCRIPTION

A002582 PLENUM - GEN 2 2218 ASSEMBLY (REVERSIBLE)

1 1 M000016 HANDLE - POLY LID

2 1 M003209 PLATE - PLENUM SLIDE END (REVERSIBLE TRAY)

3 1 M003777 SEAL - PLENUM EDGE GRIP 2218 (REVERSIBLE)

4 6 P000097 BOLT - 3/8-16 X 1 X 1 HEX (F593 304 S/S FB) *  Ϟ

5 2 P000105 NUT - 3/8-16 HEX NYLON LOCK (F594 316 S/S FB) *

6 2 P000109 WASHER - 5/16" FLAT (0.75" OD) (18-8 S/S FB) *

7 4 P000111 WASHER - 3/8" FLAT (0.875" OD) (18-8 S/S FB) Ϟ

8 2 P000711 BOLT - 5/16-18 X 1 X 0.875 HEX (F593 304 S/S FB) *

9 2 P002224 NUT - 5/16-18 FLANGE NYLON LOCK (18-8 S/S FB) *

10 4 P002225 NUT - 3/8-16 FLANGE NYLON LOCK (18-8 S/S FB) Ϟ

11 1 P002252 CLAMP- 1-1/2" SANITARY FITTING

12 1 P002257 GASKET - 1-1/2" SANITARY O-RING FLANGE

13 1 P002258 CAP- 1" TO 1 1/2" SANITARY QUICK CLAMP

14 1 P002842 GASKET - PLENUM TRAY SEAL (REVERSIBLE TRAY)

15 1 W002792 TRAY - PLENUM AIR CHAMBER MOUNT 2218 (REVERSIBLE)

16 1 W002793 PLENUM - WELDMENT 2218 (REVERSIBLE)

AIR CHAMBERS / PLENUM ASSEMBLY



Gen 2 2218 2025

REV. A 11/13/202538 tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.
SN: 2025 - 23000+

REAR PLENUM AREA



Gen 2 2218 2025

tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.

11/13/2025 39
SN: 2025 - 23000+

REV. A

REAR PLENUM AREA

(*) INCLUDED IN K002221 - KIT - PLENUM MOUNT HARDWARE GEN 2

ITEM 
NO.

QTY PART NUMBER DESCRIPTION

A002581_ _ PLENUM - AIR SUB-ASSEMBLY 2218 (REVERSIBLE)

1 1 A002582 PLENUM - 18 ROW GEN 2 ASSEMBLY

2 1 M002112_ _ BRACKET - REAR PLENUM MOUNT GEN 2

3 1 M003068 TRIM - PLENUM REAR MOUNT BRACKET

4 4 P000039 BOLT - 3/8-16 X 1 X 1 HEX (GR 5 M/S FA) *

5 2 P000097 BOLT - 3/8-16 X 1 X 1 HEX (F593 304 S/S FB) *

6 4 P002205 NUT - 3/8-16 FLANGE NYLON LOCK (GR 5 M/S FA) *

7 2 P002225 NUT - 3/8-16 FLANGE NYLON LOCK (18-8 S/S FB) *



Gen 2 2218 2025

REV. A 11/13/202540 tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.
SN: 2025 - 23000+

AIR HOSE MANIFOLDS



Gen 2 2218 2025

tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.

11/13/2025 41
SN: 2025 - 23000+

REV. A

AIR HOSE MANIFOLDS

(*) INCLUDED IN K002040 - KIT - AIR HOSE MANIFOLD HARDWARE GEN 2 (QTY. 2)

ITEM 
NO.

QTY. PART NUMBER DESCRIPTION

1 1 A002206 MANIFOLD - LOWER AIR HOSE SUB-ASSEMBLY

2 1 A002207 MANIFOLD - UPPER AIR HOSE SUB-ASSEMBLY

3 8 P000097 BOLT - 3/8-16 X 1 X 1 HEX (F593 304 S/S FB) *

4 8 P000111 WASHER - 3/8" FLAT (0.875" OD) (18-8 S/S FB) *

5 8 P002225 NUT - 3/8-16 FLANGE NYLON LOCK (18-8 S/S FB) *



Gen 2 2218 2025

REV. A 11/13/202542 tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.
SN: 2025 - 23000+

LOWER AIR HOSE MANIFOLD SUB-ASSEMBLY 

UPPER AIR HOSE MANIFOLD SUB-ASSEMBLY



Gen 2 2218 2025

tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.

11/13/2025 43
SN: 2025 - 23000+

REV. A

MANIFOLD - UPPER AIR HOSE SUB-ASSEMBLY

(*) INCLUDED IN K002040 - KIT - AIR HOSE MANIFOLD HARDWARE GEN 2

MANIFOLD - LOWER AIR HOSE SUB-ASSEMBLY

(*) INCLUDED IN K002040 - KIT - AIR HOSE MANIFOLD HARDWARE GEN 2

ITEM 
NO.

QTY. PART NUMBER
DESCRIPTION

A002207 MANIFOLD - UPPER AIR HOSE SUB-ASSEMBLY

1 4 P000097 BOLT - 3/8-16 X 1 X 1 HEX (F593 304 S/S FB) *

2 4 P000111 WASHER - 3/8" FLAT (0.875" OD) (18-8 S/S FB) *

3 1 P000870 DECAL - FRONT MANIFOLD LABEL (A-F)

4 4 P002225 NUT - 3/8-16 FLANGE NYLON LOCK (18-8 S/S FB) *

5 1 W002526 MANIFOLD - FRONT "MONTAG" 6 ROW HOSE GEN 2

ITEM 
NO.

QTY. PART NUMBER DESCRIPTION

A002206 MANIFOLD - LOWER AIR HOSE SUB-ASSEMBLY 

1 4 P000097 BOLT - 3/8-16 X 1 X 1 HEX (F593 304 S/S FB) *

2 4 P000111 WASHER - 3/8" FLAT (0.875" OD) (18-8 S/S FB) *

3 4 P002225 NUT - 3/8-16 FLANGE NYLON LOCK (18-8 S/S FB) *

4 1 P002248 DECAL - BACK MANIFOLD ROW LABEL (G-R) (GEN 2)

5 1 W002374 MANIFOLD - 12 HOLE HOSE SINGLE ROW



Gen 2 2218 2025

REV. A 11/13/202544 tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.
SN: 2025 - 23000+

REVERSE PLENUM AIR HOSE MANIFOLDS



Gen 2 2218 2025

tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.

11/13/2025 45
SN: 2025 - 23000+

REV. A

ITEM 
NO.

QTY PART NUMBER DESCRIPTION

K002583_ _ KIT - 2218 NON-FAN END AIR HOSE MANIFOLDS

1 1 A002674 MANIFOLD - LOWER AIR HOSE SUB-ASSEMBLY (REVERSE PLENUM)

2 1 A002675 MANIFOLD - UPPER AIR HOSE SUB-ASSEMBLY

3 8 P000097 BOLT - 3/8-16 X 1 X 1 HEX (F593 304 S/S FB) *

4 8 P000111 WASHER - 3/8" FLAT (0.875" OD) (18-8 S/S FB) *

5 4 P002205 NUT - 3/8-16 FLANGE NYLON LOCK (GR 5 M/S FA)

6 8 P002225 NUT - 3/8-16 FLANGE NYLON LOCK (18-8 S/S FB) *

7 1 W002874_ _ BRACKET - REVERSIBLE PLENUM UPPER AIR MANIFOLD MOUNT 2218 (LH)

8 1 W002875_ _ BRACKET - REVERSIBLE PLENUM UPPER AIR MANIFOLD MOUNT 2218 (RH)

9 1 P003216 DECAL - 2218 REVERSE LOWER MANIFOLD ROW LABEL (A-L)

10 1 P003217 DECAL - 2218 REVERSE UPPER MANIFOLD LABEL (M-R)

REVERSE PLENUM AIR HOSE MANIFOLDS

(*) INCLUDED IN K002040 - KIT - AIR HOSE MANIFOLD HARDWARE GEN 2 (QTY. 2 PER 
MACHINE)



Gen 2 2218 2025

REV. A 11/13/202546 tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.
SN: 2025 - 23000+

FRONT PLATFORM STOP RAIL



Gen 2 2218 2025

tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.

11/13/2025 47
SN: 2025 - 23000+

REV. A

ITEM 
NO.

QTY. PART NUMBER DESCRIPTION

A002136_ _ RAIL - FRONT PLATFORM STOP W/TOE KICK

1 1 M002553_ _ PLATE- PLATFORM RAIL STOP

2 2 M002607_ _ RAIL- FRONT PLATFORM STOP

3 10 P000057 NUT - 3/8-16 HEX NYLON LOCK (GR 5 M/S FA) *

4 2 P000097 BOLT - 3/8-16 X 1 X 1 HEX (F593 304 S/S FB) *

5 2 P000105 NUT - 3/8-16 HEX NYLON LOCK (F594 316 S/S FB) *

6 6 P000418 BOLT - 3/8-16 X 2 X 1 CARRIAGE (GR 5 M/S FA) *

7 4 P000462 BOLT - 3/8-16 X 2.25 X 1 HEX (GR 5 M/S FA) *

8 2 P000752 WASHER - 3/8" USS FLAT (1" OD) (GR 5 M/S FA) *

9 6 P002225 NUT - 3/8-16 FLANGE NYLON LOCK (18-8 S/S FB) *

10 6 P002242 BOLT - 3/8-16 X 1.5 X 1 CARRIAGE (F593 304 S/S FB) *

11 2 P002256 STRAP - 1" X 12.5" SAFETY

12 2 P002380 CAP - PLASTIC INSERT - 1-1/4 X 16 GAUGE

13 1 W002387_ _ GUSSET- FRONT PLATFORM STOP ( RH )

14 1 W002388_ _ GUSSET- FRONT PLATFORM STOP ( LH )

FRONT PLATFORM STOP RAIL

(*) INCLUDED IN K002047 - KIT - FRONT RAIL STOP ASSEMBLY HARDWARE



Gen 2 2218 2025

REV. A 11/13/202548 tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.
SN: 2025 - 23000+

LID ASSEMBLY

A

B

C
A

B

C



Gen 2 2218 2025

tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.

11/13/2025 49
SN: 2025 - 23000+

REV. A

ITEM 
NO.

QTY PART NUMBER DESCRIPTION

A002878_ _ LID - 2218 OVER CENTER LATCH PLASTIC

1 1 A002831 LATCH - 2218 PLASTIC LID

2 2 A002875 TENSIONER - 2218 PLASTIC LID STRAP

3 2 M000011 BRACKET - LID STRAP

4 1 M004344 SEAL - 2218 PLASTIC LID

5 1 M005330 ANGLE  - 2218 PLASTIC LID REAR STIFFENER

6 2 M005332 ANGLE  - 2218 PLASTIC LID SIDE STIFFENER

7 2 M005344 SPACER - 2.500 X 1.000 X 1.000 X  2 HOLE NYLON BLOCK 

8 2 P000094 BOLT - 5/16-18 X 1 X 1 CARRIAGE (F593 304 S/S FB)

9 4 P000096 BOLT - 5/16-18 X 3 X 3 CARRIAGE (F593 304 S/S FB)

10 4 P000109 WASHER - 5/16" FLAT (0.75" OD) (18-8 S/S FB)

11 2 P000445 STRAP - 1" X 16" SAFETY

12 12 P002224 NUT - 5/16-18 FLANGE NYLON LOCK (18-8 S/S FB)

13 4 P002282 BOLT - 5/16-18 X 1.25 X 0.875 HEX (F593 304 S/S FB)

14 6 P002291 NUT - 1/4-20 FLANGE NYLON LOCK (18-8 S/S FB)

15 2 P003589 STRAP - 2.000 X 17.400 POLYESTER 

16 1 P003700_ _ LID - 2218 PLASTIC THERMOFORMED

17 2 P003991 BOLT - 3/8 X 0.25 X 1/4-20 SOCKET HEAD SHOULDER (18-8 S/S FB)

18 2 P003995 SCREW - 5/16-18 X 1 X 1 MACHINE BUTTON HEAD SOCKET (18-8 S/S FB)

19 2 P003997 CLAMP - TOGGLE HOOK STYLE SS 1.31" TRAVEL ADJUSTABLE 700 LB HOLD

20 4 P003999 BOLT - 1/4-20 X 2.00 X 0.750 HEX (F593 304 S/S FB)

21 2 P004124 CAP - 1 1/4"" X 15-22 GA ROUND PLASTIC TUBE

22 17 P004268 RIVET - 3/16" DIA, .650 FLANGE, .251"-.375" GRIP, SS

23 1 W003321 BRACKET - 2218 PLASTIC LID SLIDE (RH)

24 1 W003329 BRACKET - 2218 PLASTIC LID SLIDE (LH)

LID ASSEMBLY


